December 13, 2017
Iltem No. 9
Supporting Document No. 1

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

2375 Northside Drive, Suite 100, San Diego, CA 92108
Phone (619) 516-1990 - Fax (619) 516-1994
www.waterboards.ca.gov/sandiego

REVISED TENTATIVE ORDER NO. R9-2017-0024
AMENDING

ORDER NO. R9-2014-0009 AS AMENDED BY ORDER NO. R9-2014-0094,
NPDES NO. CA0108928
WASTE DISCHARGE REQUIREMENTS
FOR THE UNITED STATES SECTION OF THE
INTERNATIONAL BOUNDARY AND WATER COMMISSION
SOUTH BAY INTERNATIONAL WASTEWATER TREATMENT PLANT,
DISCHARGE TO THE PACIFIC OCEAN VIA THE SOUTH BAY OCEAN OUTFALL

The California Regional Water Quality Control Board, San Diego Region (San Diego Water
Board), finds that:
[...]
caused by delays in production. (40 CFR Part 122.41(m)(1)(ii))

Shellfish
Organisms identified by the California Department of Health Services as shellfish for public health
purposes (i.e., mussels, clams, and oysters).

Significant Difference

A statistically significant difference in the means of two distributions of sampling results at the 95
percent confidence level.

ATTACHMENT A — DEFINITIONS A-9



ATTACHMENT 1 TO ORDER NO. R9-2017-0024 December 13, 2017
Iltem No. 9
Supporting Document No. 1
REVISED
U.S. Section of the International Boundary And Water Commission TENTATIVE Order No. R9-2014-0009
South Bay International Wastewater Treatment Plant As Amended by Order No. R9-2014-0094
NPDES No. CA0108928

Six-Month Median Effluent Limitation
The highest allowable moving median of all daily discharges for any 180-day period.

Sludge

Any solid, semisolid, or liquid waste generated from a municipal, commercial, or industrial wastewater
treatment plant, water supply treatment plant, or air pollution control facility or any other such waste
having similar characteristics and effect.

State Water Quality Protection Areas (SWQPAs)

Non-terrestrial marine or estuarine areas designated to protect marine species or biological
communities from an undesirable alteration in natural water quality. Al AREAS OF SPECIAL
BIOLOGICAL SIGNIFICANCE (ASBS) that were previously designated by the State Water Board in
Resolution Nos. 74-28, 74-32, and 75-61 are now also classified as a subset of State Water Quality
Protection Areas and require special protections afforded by the Ocean Plan.

TCDD Equivalents
The sum of the concentrations of chlorinated dibenzodioxins (2,3,7,8-CDDs) and chlorinated
dibenzofurans (2,3,7,8-CDFs) multiplied by their respective toxicity factors, as shown in the table below.

Toxicity Equivalence
Isomer Group Factor
1.0

2,3,7,8-tetra CDD
2,3,7,8-penta CDD 0.5

2,3,7,8-hexa CDDs 0.1
2,3,7,8-hepta CDD 0.01
octa CDD 0.001
2,3,7,8 tetra CDF 0.1
1,2,3,7,8 penta CDF 0.05
2,3,4,7,8 penta CDF 0.5
2,3,7,8 hexa CDFs 0.1
2,3,7,8 hepta CDFs 0.01
octa CDF 0.001

Thirty-Day Average
See 30-day average above for definition of this term.

Toxicity Identification Evaluation (TIE)

A set of procedures conducted to identify the specific chemical(s) responsible for toxicity. These
procedures are performed in three phases (characterization, identification, and confirmation) using
aquatic organism toxicity tests.)

ATTACHMENT A — DEFINITIONS A-10



ATTACHMENT 1 TO ORDER NO. R9-2017-0024 December 13, 2017

Iltem No. 9
Supporting Document No. 1
REVISED
U.S. Section of the International Boundary And Water Commission TENTATIVE Order No. R9-2014-0009
South Bay International Wastewater Treatment Plant As Amended by Order No. R9-2014-0094

NPDES No. CA0108928

Toxicity Reduction Evaluation (TRE)

A study conducted in a step-wise process designed to identify the causative agents of effluent or
ambient toxicity, isolate the sources of toxicity, evaluate the effectiveness of toxicity control options, and
then confirm the reduction in toxicity. The first steps of the TRE consist of the collection of data relevant
to the toxicity, including additional toxicity testing, and an evaluation of facility operations and
maintenance practices, and best management practices. A Toxicity Identification Evaluation (TIE) may
be required as part of the TRE, if appropriate. (A TIE is a set of procedures to identify the specific
chemical(s) responsible for toxicity. These procedures are performed in three phases (characterization,
identification, and confirmation) using aquatic organism toxicity tests.)

Transboundary Flows
Wastewater and other flows that cross the international border from Mexico into the United States.

Waste
As used in the Ocean Plan, waste includes a Discharger’s total discharge, of whatever origin,_i.e.,
gross, not net, discharge.

Water Recycling

The treatment of wastewater to render it suitable for reuse, the transportation of treated wastewater to
the place of use, and the actual use of treated wastewater for a direct beneficial use or controlled use
that would not otherwise occur.

Wet Weather

Wet weather is the period of time of a storm event of 0.1 inches or greater plus 72 hours after cessation
of precipitation, based on the Goat Canyon Pump Station rain gauge, unless otherwise defined by
another regulatory mechanism (e.g. a TMDL).

ATTACHMENT A — DEFINITIONS A-11



ATTACHMENT 1 TO ORDER NO. R9-2017-0024 December 13, 2017

Iltem No. 9
Supporting Document No. 1
REVISED
U.S. Section of the International Boundary And Water Commission TENTATIVE Order No. R9-2014-0009
South Bay International Wastewater Treatment Plant As Amended by Order No. R9-2014-0094

NPDES No. CA0108928

ATTACHMENT B - MAP

Map of the South Bay International Wastewater Treatment Plant,
South Bay Ocean Outfall, Tijuana River, and Tributary Canyons

, Stewart’s Drain Canyon Collector Inlet
@ Canyon del Sol Collector

, Silva Drain Canyon Collector

, Smuggler’s Gulch Canyon Collector
, Yogurt Canyon - no diversion structure
Q Goat Canyon Collector

, Tijuana River

ATTACHMENT B -MAP B-1



December 13, 2017

ATTACHMENT 1 TO ORDER NO. R9-2017-0024

ltem No. 9

Supporting Document No. 1

REVISED
TENTATIVE Order No. R9-2014-0009

As Amended by Order No. R9-2014-0094

U.S. Section of the International Boundary And Water Commission

South Bay International Wastewater Treatment Plant

NPDES No. CA0108928

Map of SurfZoneShoreline, Offshore, Trawl, and Rig Fishing Stations

@118

I17

MEXICO

~

B i

Aottty

1]

B-2

ATTACHMENT B -MAP



ATTACHMENT 1 TO ORDER NO. R9-2017-0024

REVISED

U.S. Section of the International Boundary And Water Commission
South Bay International Wastewater Treatment Plant

TENTATIVE Order No. R9-2014-0009
As Amended by Order No. R9-2014-0094

NPDES No. CA0108928 $92m
oOoO0OX
mme <
®3 55
Zzz< H
ATTACHMENT C —- FLOW SCHEMATIC% OZm
. p
n —
5 & f
5 N !
"~ Emergency Connection San Diego
Tijuana River
Hollister
2.33 mgd Pump Station
- 21 mgd
25 mad SBIWTP Effluen?__= - _
\\\ > e -
Goat Canyon . Do e
Pump Station Smuggl )
7 mgd - o sarww\\
o | gomgd 1\ Tijuana River Gage
& ° [ \
” | A A
"\? PE I - ] > \:\ & ,./'
v Stewarts o :
| | ~{JE Drain > United States
oat'sCamon | CaionDelSol  SilvaDrain == = == G TR N T —
o i J 0.67 mod 0.33 mgd Mexico
= - 12-25 mgd To Ocean |
ayas - : s - \
e de Tijuana Discharge Pumping Pumping \ 5 2, L
- Plant 1A . 2 -
* 5 34 mgd To WWTP/ O 12.6-25 mgd | g 1% /' "ff% %
: ) cean ' 342 mg e,
DLmP Station J l gz:::smn (;
%) 4.6 mod Laureles 2,
= 1 Pump Matadero %,
Station 1 Pump Station [ .,
o 2.3 mgd 8.2 mgd 14.8 mgd
a Canal 52 ,m“"ef, bes ﬂurrff;I Station
Station 2 29.7 mgd
2.7 mgd —
Parallel Conveyance 1. Pump station flows are maximum
. : et
p’pellm T i J uana pul'l‘lpmg CQWCI es

L

— San Antonio de los Buenos
Treatment Plant

25 mgd

2. Pipeline and WWTP flows are
average daily flows.

3. U.S. canyon connector flows are
average design flows.

IBWC / CESPT WASTEWATER
INFRASTRUCTURE
TIJUANA, B.C. / SAN DIEGO, CA.

Revizion 01-23-14

ATTACHMENT C — WASTEWATER FLOW SCHEMATIC

C-1

December 13, 2017
Iltem No. 9
Supporting Document No. 1



ATTACHMENT 1 TO ORDER NO. R9-2017-0024

REVISED

U.S. Section of the International Boundary And Water Commission
South Bay International Wastewater Treatment Plant

TENTATIVE Order No. R9-2014-0009
As Amended by Order No. R9-2014-0094

NPDES No. CA0108928

3ddN
3ad0
110v4

ANY3d

December 13, 2017
ltem No. 9

Supporting Document No. 1

TO
SBLO

——-————-—— INDICATES FUTURE

TANK DRAIN 2 68 PE BYPASS i
GRIT < 1
JUNCTION B4" EFF
B CHAMBER STRUCTURE 7 P T, T e e e AR e S R AR i
‘_Ij“_"' /SCREENS AREA | CHANNEL B 5 SUNCTION I
‘ | ol — % 2 BOX : : 84" EFF [ chorne B EFL EFFLUENT
EHE | ' z 8 MaOCL 6"TD |—H————-' CONTACT ! ‘ BLENDING
| . i i TANK STRUCTURE (OGW)
}-—I mrFLUENT |MEoe L_BO” IW W/METER GRIT TANK DRAIN z e 42" RAS [ i -— '
WSt i |+ SCREENS [stamon j CHAMBER | ST‘FJQLI.'JP‘IC%ESE & . METERING l____ EEETE R e AL TEE T RS, e COTTETEY TErE RN TEIEFTEN] [ | ‘ EFFLUENT
i I o STRUCTURE | TPES [ METERING
S 96" IW 482 96" IW B o SESN 1! STRUCTURE (OGW)
[ |_|—__T_| PE BYPASS l__|_[___'|_| —— T— -—=§"TD } * 72"
HEADWORKS —HEADWORKS a— PST v | STRUCTURE ! agﬁﬁu I T SECONDARY - PLANT 72" PLANT
sqruatcc%ogc ST;T.I'E:E'LRE 0 Efkﬂ EEI I_ SLUDGE N -—— . SEDIMENTATION il =i & EFFLUENT
INFLUENT - PRIMARY g : g K TANKS _ o ]
o 'gg;gg:; PUMP g: 80" IW WMETER GRIT — SEDIMENTATION FUT. PE_CHANNEL —=— TANKS P — ) _:lj | NAHSO3 DslngRﬁlgLTJUTlRt‘JEN
FeCly 66" IW STATION CHAMBER TANKS N ACTIVATED 8" 1D 8" 10 96" EFF 96" EFF (oGwW)
o 72" PE —— SLUDGE I i -
E_‘_‘ L |"— PES | TANKS _— :‘_l_.. 1)
Iws3 GRIT/SCREENING AREA o 4 r | T = . FUTURE
2 B e - — NaDCL * !
L o i | ¥ ‘ | 1 EFFLUENT
_ . - a METERING
| — 2" NaOCL———= B 10 HreEn - ) . | STRUCTURE
ele =] : T [ criorme | B4 EFF
o a BETE - i CONTACT !
GRIT/SCREENING & G | ] w|w = 3 % 42" RAS ' TAE
TO DISPOSAL ela o gl | | |  EERETHE : | o
z r'P|“=' @ to| o 5 = =) | 84" E
‘Q i ' -E ‘Sl‘ e ‘ ‘ i
. e | ‘ FRGIl WAS 0 14" UF v
THICKENING _ __ 8 ssKk _ ‘ I
| FACILITIES
TANK DRAIN | l=FeCly i o i
JUNCTION i
TANK DRAN | TANK DRAIN @ ”" | 2
STRUCTURE 5 | ‘ JUNCTION [+ CANYON / 5 ; ‘ g. i ;
i i STRUCTURE 12 COLLECTOR Lln ! = 5
preT 's TANK DRAIM 42" O 42" ™ 42" T N 42" T 7 STRUCTURE I e B |—
TANK DRAIN 9 JUNCTION W, (U W, MaOCL i ‘ .
JUNCTION STRUCTURE 2 ! i !
STRUCTURE 1 TANK DRAIN TANK DRAIN TANK DRAIN 1T ‘ |
JUNCTION JUNCTION JUNCTION i ‘ Hl
! i STRUCTURE 13 STRUCTURE 14 STRUCTURE 15 L I 1o* was
— e
‘ WAS
! THICKENING :
= : FACILITY |
£ . REESH B 68 -l
TANK DRAIN i COLLECTOR
JUNCTION TANK DRAIN —IMETER VAULT| i [
STRUCTURE 3 JUNCTION '
. STRUCTURE 4 ‘ PoL
g8 !
. | 8" SsK J :
©®L ! UNSTABILZED | . BT SSK ‘ 5" D
L SLUDGE . . (10 10
- STORAGE 8" TWAS I 6" TWAS ' JUNCTION
AREA . sy STRUCTURE 12)
elel ||
sl plel
| g 'nnl
! 12" BFF i
12" BFF ‘
Rt I R I A R H R HE TN !
LIME pOL ! ‘
1
BELT CONVEYOR l BELT CONVEYOR r * S
ABBREVIATIONS BELT CONVEYOR iy __BELT CONVEYOR ‘
b L R —— T '
BFF BELT FILTER FEED POL POLYMER | L BECT CONVEYOR | ! [ BELTCONVEYOR _____ __ | DEWATERING | DEWATERING
D DRAIN P PRIMARY swupge To | BYLONG =BE[TCONVEYOR|  FACITES  [="—""BE[T CONVEYOR ___________| BUILDING BUILDING
o EFFLUENT (FROM SBIWTP) 3 SLuDGE DISPOSAL BELT CONVEYOR BELT CONVEYOR i
PSK PRIMARY SKIMMINGS e al o e
F FILTRATE (FROM BELT FILTER PRESSES) e o = =
FeCls FERRIC CHLORIDE PST PRIMARY SEDIMENTATION TANKS L Tl e o " W -
G eRIT RAS RETURN ACTIVATED SLUDGE o ]
W INFLUENT WASTEWATER [5] SAMPLER 36 T O 4 o 24 0 24_L'\-’)
ws INFLUENT WASTEWATER SAMPLER SBLO SOUTH BAY LAND OUTFALL
ML MIXED LIQUOR TANK DRAIN TANK DRAIN TANK DRAIN TANK DRAIN
SSK. SECONDARY SKIMMINGS JUNCTION JUNCTION JUNCTION JUNCTION
NaH303 SODIUM BISULFITE 1o TANK DRAIN STRUCTURE 8 STRUCTURE § STRUCTURE 10 STRUCTURE 11
hagoi, SODM HYPOCHLORITE TPES TOTAL PLANT EFFLUENT SAMPLER
PE PRIMARY EFFLUENT
PEEC PRIMARY EFFLUENT EMERGENCY CONNECTION  |WAS TRICKENEDR WASTE. ACTIVATER SCUOGE
UF UNDERFLOW (FROM DAF THICKENERS)
PER PRIMARY EFFLUENT RESIDUAL SAMPLER
PESS phreninr EFFLUENT EZEU; SONELS WAS WASTE ACTIVATED SLUDGE
IMARY EFFLUENT SAMPLE e Cant DEai




ATTACHMENT 1 TO ORDER NO. R9-2017-0024 December 13, 2017

Iltem No. 9
Supporting Document No. 1
REVISED
U.S. Section of the International Boundary And Water Commission TENTATIVE Order No. R9-2014-0009
South Bay International Wastewater Treatment Plant As Amended by Order No. R9-2014-0094

NPDES No. CA0108928

ATTACHMENT D - STANDARD PROVISIONS

I. STANDARD PROVISIONS — PERMIT COMPLIANCE
A. Duty to Comply

1. The Discharger must comply with all of the conditions of this Order. Any noncompliance
constitutes a violation of the Clean Water Act (CWA) and the California Water Code and
is grounds for enforcement action, for permit termination, revocation and reissuance, or
modification; or denial of a permit renewal application. (40 CFR section 122.41(a).)

2. The Discharger shall comply with effluent standards or prohibitions established under
section 307(a) of the CWA for toxic pollutants and with standards for sewage sludge use
or disposal established under section 405(d) of the CWA within the time provided in the
regulations that establish these standards or prohibitions, even if this Order has not yet
been modified to incorporate the requirement. (40 CFR section 122.41(a)(1).)

B. Need to Halt or Reduce Activity Not a Defense

The Discharger shall not use as a defense in an enforcement action that halting or reducing
the permitted activity would have been necessary in order to maintain compliance. (40 CFR
section 122.41(c).)

C. Duty to Mitigate

The Discharger shall take all reasonable steps to minimize or prevent any discharge, or
sludge use or disposal in violation of this Order that has a reasonable likelihood of adversely
affecting human health or the environment. (40 CFR section 122.41(d).)

D. Proper Operation and Maintenance

The Discharger shall at all times properly operate and maintain all facilities and systems of
treatment and control (and related appurtenances) which are installed or used by the
Discharger to achieve compliance with the conditions of this Order. Proper operation and
maintenance also includes adequate laboratory controls and appropriate quality assurance
procedures. This provision requires the operation of backup or auxiliary facilities or similar
systems that are installed by a Discharger only when necessary to achieve compliance with
the conditions of this Order. (40 CFR section 122.41(e).)

E. Property Rights

1. This Order does not convey any property rights of any sort, or any exclusive privileges.
(40 CFR section 122.41(g).)

2. The issuance of this Order does not authorize any injury to persons or property, or
invasion of other private rights, or any infringement of state or local law or regulations.
(40 CFR section 122.5(c).)

F. Inspection and Entry

The Discharger shall allow the San Diego Water Board, State Water Board, USEPA, and/or
their authorized representatives (including an authorized contractor acting as their
representative), upon the presentation of credentials and other documents, as may be
required by law, to (40 CFR section 122.41(i); Water Code section 13383):

ATTACHMENT D — STANDARD PROVISIONS D-1



ATTACHMENT 1 TO ORDER NO. R9-2017-0024 December 13, 2017

Iltem No. 9
Supporting Document No. 1
REVISED
U.S. Section of the International Boundary And Water Commission TENTATIVE Order No. R9-2014-0009
South Bay International Wastewater Treatment Plant As Amended by Order No. R9-2014-0094

NPDES No. CA0108928

1. Enter upon the Discharger's premises where a regulated facility or activity is located or
conducted, or where records are kept under the conditions of this Order (40 CFR section
122.41(i)(1));

2. Have access to and copy, at reasonable times, any records that must be kept under the
conditions of this Order (40 CFR section 122.41(i)(2));

3. Inspect and photograph, at reasonable times, any facilities, equipment (including
monitoring and control equipment), practices, or operations regulated or required under
this Order (40 CFR section 122.41(i)(3)); and

4. Sample or monitor, at reasonable times, for the purposes of assuring Order compliance
or as otherwise authorized by the CWA or the Water Code, any substances or
parameters at any location. (40 CFR section 122.41(i)(4).)

G. Bypass
1. Definitions

a. “Bypass” means the intentional diversion of waste streams from any portion of a
treatment facility. (40 CFR section 122.41(m)(1)(i).)

b. “Severe property damage” means substantial physical damage to property, damage
to the treatment facilities, which causes them to become inoperable, or substantial
and permanent loss of natural resources that can reasonably be expected to occur
in the absence of a bypass. Severe property damage does not mean economic loss
caused by delays in production. (40 CFR section 122.41(m)(1)(ii).)

2. Bypass not exceeding limitations. The Discharger may allow any bypass to occur which
does not cause exceedances of effluent limitations, but only if it is for essential